
A A EE
American Academy of Environmental Engineers
130 Holiday Court, Suite 100
Annapolis, Maryland  21401
ADDRESS SERVICE REQUESTED

The Periodical of the American Academy of Environmental Engineers® Spring 2010 | Volume 46, Number 2



http://www.caryloncorp.com


President’s Page ........................................................................................................................................ 4

Academy News .......................................................................................................................................... 5

Did You Know? ......................................................................................................................................... 5
[...]
investigators’ or practitioners’ work.

Practical Notes
Novel methods that the author(s) have found to be 

sufficiently successful and worth recommending.

Case Studies
Recently completed projects or studies in progress that 

emphasize novel approaches or significant results.

Design/Operation
Conceptual or physical design or operation of engineering 

systems based on new models or techniques.

Management
Papers describing novel approaches to problems in 

environmental management, or to the global, sustainability or 
business asects of environmental engineering.

ABStRAct
An abstract of up to 200 words should be provided, 

including a statement of the problem, method of study, results, 
and conclusions. References, tables, and figures should not be 
cited in the abstract. Up to six key words or terms should be 
included for use by referencing sources.

PhotogRAPhic conSEntS
A letter of consent must accompany all photographs of 

persons in which the possibility of identification exists. It is not 
sufficient to cover the eyes to mask identity.

coPyRight And licEnSE to PUBliSh
Authors retain copyright but are required to grant AAEE the 

license and right to be the first publisher of the paper and to 
have an ongoing continuing world-wide license to reproduce 
the paper in print form and on-line.

ENVIRONMENTAL Engineer: Applied Research and Practice Volume 11, Spring 201036 Click HERE to return to Table of Contents

http://www.pubs.asce.org/authors/index.html#1
http://www.pubs.asce.org/authors/index.html#1
mailto:baillod@mtu.edu
mailto:YMoulden@aaee.net


USE of Pilot-ScAlE BAtch REActoRS to ExPloRE 
imPRoVEmEntS in BiologicAl PhoSPhoRUS 
REmoVAl At fUll-ScAlE tREAtmEnt PlAntS

John J. Wang, Ph.D., P.E.,1  and Paul L. Bishop, Ph.D., P.E., BCEE2 

ABStRAct
The aeration tanks at two Ohio waste-
water treatment plants (Mill Creek and 
Upper Mill Creek) were investigated 
to improve phosphorus (P) removal.  
Although these plants were operated in 
modes conducive to biological P removal 
(BPR) and had high P removal efficien-
cies, they still had difficulty in consis-
tently meeting their P discharge targets.  
Pilot-Scale Batch Reactors (PSBR’s) were 
installed and fed mixed liquor from the 
head end of the aeration tanks to inves-
tigate the influence of anaerobic/anoxic 
and aerobic zones on BPR.  The PSBR’s 
were useful in investigating the influ-
ence of anaerobic/anoxic and aerobic 
zones on BPR.  The results were used 
to recommend process modifications to 
improve BPR.  

BAckgRoUnd And PURPoSE
Historically, phosphorus removal technol-
ogy has relied on chemical precipitation 
by the addition of iron or aluminum salts.  
However, in recent years more emphasis 
has been placed on biological phospho-
rus removal (BPR) followed by chemical 
precipitation only if necessary to meet 
discharge limits (Carrera et al. 2001).

 BPR from wastewater can be 
achieved in two ways: stoichiomet-
ric coupling to microbial growth or 
enhanced storage in the biomass as 
polyphosphate (poly-P).  The latter 
was formerly called “luxury uptake” 
and is the key mechanism in enhanced 

biological phosphorus removal (EBPR) 
(Carucci et al. 1999; Jeon et al. 2001a, 
b; Mino et al. 1998; Seviour et al. 2003).  
EBPR has been proved to be the most 
economical and sustainable method for 
phosphorus removal (Keller et al. 2002; 
Pijuan et al. 2004).  The EBPR process 
is primarily characterized by circulation 
of activated sludge through anaerobic 
and aerobic phases, coupled with the 
introduction of influent wastewater into 
the anaerobic phase.  By this anaerobic/
aerobic configuration, microorganisms 
that accumulate poly-P and thus have 
high phosphorus content, are selected 
and grow to dominance in the process.  
High phosphate removal efficiency can 
be achieved by withdrawing the excess 
sludge with high phosphorus content 
(Mino et al. 1998).

The Pilot Scale Batch Reactors (PS-
BR’s) used in this study were modified 
based on the widely used Sequencing 
Batch Reactor (SBR) process.  The SBR 
process includes a provision for recycled 
biomass, as well as allowance for feed 
time, react time, settling time, and 
effluent withdrawal time.  The PSBR’s 
employed here were fed mixed liquor, 
had very short fill and withdrawal times, 
and did not provide for settling. 

SBR is widely used in nitrogen and 
phosphorus removal research (Randall 
et al. 1997; Baetens et al. 1999; Nielsen 
et al. 1999; Dassanayake and Irvine 
2001; Hood and Randall 2001; Jeon et 
al. 2001a, b; Zeng et al. 2003; Chen et 

al. 2004).  For instance, Oa and Choi 
(1997) studied phosphorus removal 
from nightsoil  using an SBR.  They 
found that phosphorus could be 
removed 36% in the cellular form, 
42% by chemical precipitation, and 
5% by adsorption.  Biological phos-
phorus removal could be increased by 
increasing the anaerobic period.  The 
nitrogen removal potential of poly-
P accumulalting organisms (PAOs) 
under anoxic conditions was evaluated 
using a laboratory scale SBR fed with 
synthetic wastewater and operated in a 
sequence of anaerobic, anoxic and aer-
obic periods (Artan et al. 1998).  The 
phosphate uptake rate under anoxic 
conditions was lower than that under 
aerobic conditions.  However, in the 
presence of an external substrate such 
as glucose or acetate, the fate of phos-
phate was dependent on the substrate 
type.  Phosphate release occurred in 
the presence of nitrate as long as ac-
etate was present, and glucose did not 
cause any phosphate release.

Hood and Randall (2001) conduct-
ed anaerobic/aerobic batch experi-
ments with a variety of volatile fatty 
acids (VFAs) and amino acids on two 
sequencing batch reactor populations 
displaying enhanced biological phos-
phorus removal.  Jeon et al. (2001b) 
evaluated the effect of pH on phospho-
rus removal by repeating operation of a 
sequencing batch reactor supplied with 
acetate as a sole carbon source.

1 Corresponding Author, 12716 Ginger Wood Lane, Clarksburg, MD 20871, U.S.A. Phone: (301)247-1767  Email: johnwang1974@gmail.com 
2 Department of Civil and Environmental Engineering, PO Box 210071, University of Cincinnati, Cincinnati, OH 45221-0071, U.S.A.

Volume 11, Spring 2010  ENVIRONMENTAL Engineer: Applied Research and Practice 37Click HERE to return to Table of Contents

mailto:johnwang1974@gmail.com


The purpose of this study was to 
explore improvements in biological 
phosphorus removal at two full-scale 
treatment plants.  Pilot scale batch 
reactors were used to investigate the 
influence of anaerobic/anoxic and aero-
bic zones on BPR efficiency.

Pilot-ScAlE BAtch  
REActoR (PSBR)
The PSBR’s employed in this study 
were fed mixed liquor from the head 
end of the aeration tank and the reac-
tion period was equal to the nominal 
retention time of the plant aeration 
tank.  After each reaction period, the 
reactor discharged its entire volume 
and was refilled with mixed liquor.  Be-
cause the reactor was fed mixed liquor 
from the head of the aeration tank, it 
mimicked the operation of a plug flow 

aeration tank with spatial sequences 
occurring in the aeration tank, mim-
icked by temporal sequences in the 
PSBR.  An advantage of the PSBR is 
that the dissolved oxygen conditions 
(e.g. anaerobic/anoxic, vs aerobic 
conditions) can be easily manipulated 
and the short term effects of these 
conditions can be readily measured

The PSBR’s consisted of columns 
nominally 3 meters high and 0.30 
meters in diameter (Figure 1).  The 
column height could be varied by 
adding or removing column seg-
ments.  The column cross sectional 
area was 0.067 m2 and the volume 
was 0.181 m3 for a water height of 
2.7 meter.  The diffuser used in 
the bottom was a fine pore ceramic 
disc diffuser and was the same as 
that used in the full-scale aeration 
tanks.  Although several sampling 
ports along the column length, 
only the port, located at one meter 
from the column bottom, was used 
in this study to draw samples at 
various time intervals.  A DO probe 
was placed into the column from 
the open top and measured the 
DO level at about 50 cm depth.  A 
pump with a maximum capacity of 
22.7 liters/min was used to pump 
the mixed liquor from the head end 
of the full-scale aeration tanks into 
the column.  An air compressor was 
used to supply air at a maximum 
flow of 56.6 liters/min (120 cubic 
feet/hour) under 3.0 m water head.  
A Kings flow meter was used to 
control the airflow into the column.  
Based on the column volume, an 
air flow of  approximately 5.7 
liters/min (12 cubic feet/hour) was 
required to achieve the current full-
scale aeration level, and thus the 
air flow meter was chosen to have a 
maximum capacity of 9.4 liters/min 
(20 cubic feet/hour) under standard 
conditions.  Temperature and pres-
sure corrections were done using 
the chart provided with the flow 
meter to convert the airflow to the 
standard temperature and pressure.  
The whole system was placed on a 
steel cart with four wheels installed 
underneath to make it movable 
(Figure 2).

figure 1
Schematic of the Pilot-Scale Batch Reactor

figure 2
Photograph of the PSBR at the  
mill creek treatment Plant

figure 3
Zones and Sampling Points at the mill creek Aeration tank

ENVIRONMENTAL Engineer: Applied Research and Practice Volume 11, Spring 201038 Click HERE to return to Table of Contents



mill cREEk PlAnt StUdy
The Metropolitan Sewer District of 
Greater Cincinnati (MSD) provides 
wastewater removal and treatment for 
over 800,000 customers throughout 
Cincinnati and Hamilton County. The 
area served includes 33 municipalities 
and unincorporated areas covering 
more than 400 square miles. Over 
200,000 separate sewer connections 
tie into  the 3,000+ miles of sanitary 
and combined sewers.

overview of  
the mill creek Plant
The Mill Creek Wastewater Treatment 
Plant (WWTP) is the largest of seven 
major WWTPs operated by Cincin-
nati MSD.  The influent wastewater is 
composed of 30% industrial wastewa-
ter and 70% municipal sewage.  The 
plant was designed with a capacity 
of 120 million gallon per day (MGD) 
(454,249 m3/day) and a peak flow of 
300 MGD (1,135,624 m3/day).  The 
wastewater treatment process consists 
of primary sedimentation, activated 
sludge treatment, secondary settling 
and chlorination.  There are six equally 
sized aeration tanks designed as plug 
flow reactors, and each tank has three 
passes.  Each pass is 110 m long, 10.5 
m wide and 5.5 m deep, with a volume 
of 18,896 m3 (5 million gallons).  
Hydraulic retention time (HRT) in each 
aeration tank at design flow is 6 hours.  
The sludge retention time (SRT) is 
about 5 to 6 days.

characteristics of  
the Aeration tank
Based on the results of an earlier study 
done by Aman and Bishop (1999), the 
aeration tanks were operating in an 
alternating aeration/minimal aeration 
mode in order to more efficiently use 
the aeration equipment and to greatly 
reduce power costs.  This operation 
mode was also predicted to favor the 
phosphorus removal. The 6 hour HRT 
was divided into eight sections (from 
influent to effluent: 1 hr air off, 2 hr 
air on, 0.5 hr air off, 0.5 hr air on, 0.5 
hr air off, 0.5 hr air on, 0.5 hr air off 
and 0.5 hr air on).  Figure 3 shows 
the sampling points along the water 
path in the aeration tank.  The shaded 

areas denote anoxic sections and the 
white areas denote aerobic sections.

Figure 4 shows the profiles (COD, 
DO, pH and temperature) along the 
water path.  The data were based on 
one set of measurements.  DO, pH 
and temperature were measured on 
site by placing the probes into the 
aeration basin.  The shaded areas 
stand for the periods with air off.  The 
HRT was 6 hours.  Dissolved oxygen 
was lower than 1 mg/L in the first 
one hour and was increased to more 
than 8 mg/L during the first aeration 
period.  COD was reduced from 144 

mg/L at influent to 54 mg/L at efflu-
ent. Values of pH and temperature 
changed little, with a slight increase 
in pH.

Phosphate and DO profiles are 
illustrated in Figure 5.  The P profile 
indicates that the phosphate concen-
tration increased during the first hour 
(anaerobic period) and then decreased 
during the first aeration period.  For 
the second and third anoxic periods, 
the rate of P decrease slowed down.  
The phosphate concentration in-
creased a little during the last (forth) 
anoxic period.  The final effluent total 

figure 4
do, ph, cod, and temperature Profiles for the mill creek Aeration tank

figure 5
Phosphate and do Profiles for the mill creek Aeration tank

Volume 11, Spring 2010  ENVIRONMENTAL Engineer: Applied Research and Practice 39Click HERE to return to Table of Contents



phosphate concentration was 1.2 
ppm and did not meet the typical 1.0 
ppm discharge standard, although 
there was no P standard for this plant 
when the study was conducted.  A pos-
sible reason for this could be that the 
microorganisms did not release much 
phosphate during the first anaerobic 
period.  Availability of sufficient VFAs 
could be another reason. 

PSBR Study of the  
mill creek Plant
Based on examination of the aeration 
tank DO and P profiles it was hypoth-

figure 8
Phosphate and do Profiles for the Upper mill creek oxidation ditch

figure 9
PSBR Phosphate and do Profiles for the Upper mill creek Plant

esized that the short duration anaero-
bic sections might be responsible for 
the effluent phosphate concentration 
to be higher than 1 ppm.  Therefore, 
the PSBR was set up to mimic a two 
hour initial anaerobic period  followed 
by alternating anaerobic-aerobic periods 
(1 hr air on, 1 hr air off, 1 hr air on and 
1 hr air off).  The resulting DO and P 
profiles are illustrated in Figure 6.  The 
data were measured based on one run 
cycle of the PSBR.

The phosphate concentration 
increased from 8.79 ppm to 15.33 
ppm during the first 2 hr anaerobic 

period.  This increase was much larger 
than that in the aeration tank (Figure 
5, from 8.79 ppm to 9.37 ppm).  The 
P concentration then decreased to 9.11 
ppm during the following aerobic sec-
tion (from 2hr to 3hr).  The decreasing 
rate slowed down during the second 
anaerobic section and accelerated 
again when the air compressor was 
turned on.  The effluent P concentra-
tion was zero, or at least lower than 
the IC detection limit of 0.1 mg/L.  
By simply changing the operation 
mode (longer anaerobic period), the 
higher P removal rate (100%) could 
be achieved, in comparison with the 
removal rate in full-scale the aeration 
tank (86%). 

It should be noticed that the mixing 
condition of the PSBR differs from that 
of the aeration tanks.  The PSBR simu-
lates perfect plug flow with zero back 
mixing whereas the actual aeration 
tank would have some back mixing.  
Therefore, the transitions between 
zones in aeration tanks are less of a 
step function and less efficient.

The dissolved oxygen concentration 
decreased quickly to 0.11 mg/L when 
the air compressor was shut off.  There 
was foam covering the water surface.  
When the air compressor was turned 
on, the desired DO level was quickly 
obtained (less than 5 minutes).  The 
DO profile in Figure 6 appears to be 
two square pulses, illustrating the 
quick changes that occurred.  

Using a longer aerobic period after 
the initial anaerobic section could be 
another option to reduce the P concen-
tration to lower than 1 ppm.  In Figure 
5, the P concentration decreased from 
9.37 ppm at 1.5 hr to 3.7 ppm at 2.75 
hr.  It is likely that this high reduction 
rate would continue if a relatively high 
DO level was maintained.  However, 
the operation depicted in Figure 6 was 
the better choice in terms of energy 
cost.  In the real world, the operat-
ing mode chosen also depends on the 
original design of the aeration tanks.  
Alternating air-on, air-off operation can 
only be practiced when the different air 
diffusers within the same aeration tank 
can be controlled separately and the 
residence time distribution within the 